SYAMAHA 2015

ASSEMBLY MANUAL

YZFR1F
YZFR1FC
YZFR1MF

YZFR1MFC

y £~ 4
Y £~V JL T4

LIT-11666-28-52 2CR-28107-10



.K

i
(//
e

FOREWORD 8. 8.
This Assembly Manual contains the lnfmmatlcrn required for the correct assembly of this Yamaha
vehicle prior to delivery to the customer. Smce some external parts of the vehicle have been re-
moved at the Yamaha factory for the cﬂnvenlefme of packing, assembly by the Yamaha dealer is re-
guired. It should be noted that the assembled vehigle should be thoroughly cleaned, inspected, and
adjusted prior to delivery to the customer. Fa

&
K

IMPORTANT "%

T,he service specifications gwen in this assembly manual are. based on the model as manufactured.
Yamaha Motor Company, Ltd. ‘is continually striving to improve.all of its models. Mc}dlflcaﬁans and
significant changes in speclflcatlr:}ns or procedures will be forwarded to all authorized Yamaha,deal-
ers and will appear in future Bdltmﬁa of this manual where applicable. The procedures below % ﬁ;e
described in the order that the pmced[u;as are carried out correctly and completely. Failure to do sa
can result in poor performance and pussrlala harm to the vehicle and/or rider.

CONCERNING CRATE DAMAGE: ¢

Follow the instructions in the Dealer Warranty I:I’é.n;dbnﬂk, Procedure Section.

i
B
<

Particularly important information is distinguished in thign_;_anual by the following notations.

This iﬁ’*the safety alert symbol. It is used to alert you to pMentlﬁi?personal
/% injury hazards. Obey all safety messagm that follow this symbol to, -avoid
possible mfury or death. /;.,

A\ WARNING

result in death or se;lous injury.

A WARNING mdimptes a hazardous situation which, if not avoided, cnull:[ :,

NOTICE A NOTICE indicates spemal precautions that must be taken to avoid dam-

age to the vehicle or other]a@t;operty.

TIP

A TIP provides key information to' make procedures easier or clearer.

YZFR1F/YZFR1FC/YZFR1MF/YZFR1MFC
ASSEMBLY MAﬁUAL
_ ©2015 by Yamaha Motor Corporation U.S.A.
W, o, First edition, February 2015 2,
2 N All rights reserved. )
Any reproduction or unauthorized use W,
without the written permission of %,
‘I"amaﬁa Motor Corporation U.S.A.
is e’xpressly prohibited.
Printed in U.S.A.
P/N LIT:11666-28-52




‘ }3 . N '.".)//b ‘ }3 .
2 5, 4?,_, )
/4)// //4;/42
SYMBOLS UQED IN THE ASSEMBLY MANUAL e,

In order to simplify deﬁ-,;nptmns in this assembly manual, the following symbols areoysed

SYMBOL I:fE_E.INITIDN

SYMBOL

DEFlmTloﬂq__,

FEjf;u‘:;ine speed
=N

0

A

Apply mcﬁ%oil.
)//
=

0

&,

Electnca{lfaata

)

s
lJ:/

Made of rubber or &Lastms

/

.'“‘Hi-; g
4{‘) Filling fluid S =@l L .bricant S
%, %,
% 4
1. . % Tighten to 10 Nm.
' |} Lubricant ", D10 (10 Nm 1.0 mkgf, 7.2 ft )
- o %
.)/;
%" Specfa; tool @ Towards the frofit of the vehicle
%, %,
%, Y ",
X& Tightening torque ——] |Clearance required <,
T J u?.«;z
e -
- &, up Install so that the arrow mark fabes
& Wear limit, clearance -»@Q A upward. %
2
o

oomeE

lower) /
* . Temporarily installed orfﬁecured
Example: "
(1)-v %,

(1) signifies the location of the par‘t:-x andV
signifies that the part is stored in a p%,gtlc

: Ref. No. (indicating the order of apératlnns)
: Part name
: Quantity of parts per vehicle 5,
: Place where parts are held K
(1): Refer to “PARTS LOCATION". “4
V: Stored in plastic bag :
C: Stored in carton box
S: Fixed inside the.steel frame and/or con-
tained in the Styfgfoam tray (upper or

‘«.
5
T

o

bag.
E: Size or material of parts % 9
d/D:Diameter of part “4
£: Length of part :
e.g., 5(0.20) = Emm (0.20 in)
//b//
I)/F
%,
‘_'J:/'{é:/
.)//G
K2
:q?%?
~

£ )/
i
(]

G,

i )/
i
(]

G,

i )/
i
(]

G,

i )/
i
(]

G,

i )/
i
(]

G,



b b

", PREPARATION
{'”4,-/__ To assemble the vehicle correctly, supplies (e.g. -::nls g;eases and shop rags) and sufficient work-
“, ing space are required. %,
“Workshop "
Theg workshop where the vehicle is assembled should be cleam;spacmuﬁ and have a level floor.
Self-protection S5,
F'mtechpur eyes with suitable safety glasses or goggles when usmg cnmprasaed air, when grind-
ing or whéa doing any operation which may cause particles to fly off. ~
Protect hands and feet by wearing safety glnves and shoes. ”--_-/./ . %
B, SYMBOLS USED ON CRATE CAHTDN '
-'c”“f'/_,_ Contents of the transport package | - . .
i 0 are fragile, therefore the package win {Eizeéité{;ncgr: ‘t:r;isfgrdkg':aa;ms from
%, must be handled with care. J ge.
& Indicates correct upright position of Do not step anywhere on the trans-
the transport package. pia;t package.
"¢y Transport package must be kept Up tcr ﬁpf the transport packages
ﬂway from rain. can be p|lad up
) 7 "'f'/._./_ Yellow labels (1) %
K ") Lift arm insertion positions
. i the forklift arms cannot be inserted under the
S transport package in alignment with the two yel-
2 low Iajaela adjust the arms so that they are po-
Tl sntmneﬁgvenly in relation to these marks while
3 taking care not to damage the package con-
%, tents. ‘ i'%.;';
e, =
{xff‘.} [ {xff‘.}
'I”'/:,- [ {1} /I'I/I/f/'
%, (1)
RN RN
(/f‘{l} {/fﬁ}
RN RN
(/f‘{l} {/fﬁ}



b “2, b %
& . ’ 4-2'%-/ & . ’ i 4”3'«‘_,
e e
UNPACKING 4. 5. Remove the belts (5). N
1. Remove the frame mve‘f’ﬂ ).

A
)

TIP &
To remove the frame cover, cut thgﬁﬂnyl bands
around the cover using a cutter or sé‘értzsgors.

¥
-
i
6,

_ _ 4%

N

TIP &
Before starting the assembly, ch“éq;; for dam-
aged or missing parts. Check both'the parts
contained in the carton box and on the vehicle

Y

Y

Y

Y

3. Remove the belts (3). N

NOTICE Y

Securely support the vehicle when reméﬁ:;:___

ing the belts. =, S
5, "

7, i
4. Remove the pack?ﬁg frames (4). (Lift up and
then move to the sidé;)

TIP "%
Remove the bolts while haldinfg’,_t(r'ne frame.

3

for damage, scratches, and other defects.” .

e
T,
2,
)
%,
)
&
o
(=]
e
%,
B
O//' e
R
i
I
S
%,
2,
)
%,
)
&
o
(=]
e
%,
B
O//' e
R
i
I
S
%,
2,
(]
%,
)
&
o
(=]
e
%,
B
O//' e
R
i
I
S
%,
2,
)
%,

N

A
Y

N

A
Y

N

A
Y



g, b, 5, b, 5,
*5?%-; &JE;-// bﬁ?«‘_, &JE:-// é;;:%
%-:;- /_% %-:;- /_%
PARTS LOCATION"._
O’é’b, . O’é’b, .
- -:P';U// -:P';U//
* Do not use a cutter, scissors,‘or other sharp object to open the carton box; otherwise; the
included parts could be damaged. T
* Wear suitable protective gear sucﬁgqg gloves when handling and opening the carton box. %&&_
%%, %,
b, . %, . %,
o “, ;
b, g " — - I
2
b
"9//1{_;‘
%./

o o
1. Bubble wrap pack 8 8
- 5
2. Carton box Ty Ty
6;:_;,/& 6;:_;,/&
- -
b, . %, . %,
.J'é;, - .J"é;, - .J"é;,
%, s %, s %,
oy k oy k %
./ 5 ./ "
By By
P P
.-:5/ .-:5/
& =N
a, S,
i i
/O//' e /O// e
g3 g3
v v
o o
‘s&; ‘s&;
2 2
£ £
/-(,6 /-(,6
b, & 5, & 5,
() . () . )
%, s %, s %
oy k oy k %
./ 5 ./ "
By By
P P
.-:5/ .-:5/
Q. -
a, S,
i i
/O//' e /O// e
g3 g3
v v
o o
.s‘% .s‘%
2, 2,
e e
@, @,
%, - (%g - %,
.J'é;, - - .J"é;,
% s % s %



N B -'5.';-// - h : _.5..9//
% &
{':'-‘;_ /"@G {':'-‘;_ ;‘"52;
.9//{ v '5‘//{ '
% %,
e, %,
P
%
X/.
*,
C
.-;:"t
%
c;%
%
I;‘{C/
| ® %,
%‘:‘-‘, {?{S‘, %9@
@, CA oy
{;-// {5‘//
: . @
%, 1. Steering stem nut %,
(=] (=]
=3 [d=28(1.10)] =3
e Er
., 2. Washer .,
/(’f/.(/[d:EB,SH.H}.D:42{1,65}] /"fz_(/
a. 'ﬂeys ‘ﬁ
.ﬁ?"k; .ﬁ?"k;
(2) Cartor: box (YZFR1F/YZFR1FC) =,
2 %3 s | %,
Y ! @ % . i B B,
5, : By  ERCR B,
3
%
C
.-;:"t
%
c;%
%
I;‘{C/
%, ._
%,
&
",
3
%,
o
oy ) e
1. F‘ia,%llc bag o,
2. Quickfasteners (document box and panel) BN
- o
3. Hexagon socket bolts (document box and %,
pa pa
panel) . ‘f%
) [d =5 (0.20),4 = 12 (0.47)] e, %
o e . > e
% 4. Hexagon socket'bolt (rider seat) % B,
% - b,
", [d = 6 (0.24), £ = 23 (0.91)] Y ,
@ @
'“"/_.r% 5. Document box '/"/_.r_f__
%, 6. Panel (right) 4
"%, 7. Panel (left) “,
“8. Owner's manual %,
9” Owner's tool kit “o
. "
e’ =
T, T,
‘(J% ‘(JEI )
e lc/
' c‘ik/, L 3 c‘ik/;.
s /}/49 {0{? I;‘//‘Jf‘



P

&
L

=]
L
%,

(2) Carton box {YZFh;MFNZFm MFC)

13 41 15

4
SXT a;

16

S

e =

& :
= ‘b,
L ) ’
&

.;-,f.
. Plastic bag Be,

. Quick fasteners (document bbx@nd panel)
3. Hexagon socket bolts {do-numenﬂs;ox and

[

panel) C«.’J.
[d =5 (0.20), £ = 12 (0.47)]
4. Hexagon socket bolt (rider seat) "
[d =6 (0.24), £ = 23 (0.91)] =)
5. Document box %,
6. Panel (right) o %,
7. Panel (left) e S
8. Owner's manual ’-% b,
9. Owner's tool kit %,
10.Plastic bag éfr
11.Torx head bolts (CCU bracke’f‘f
[d=6(0.24), £=10(0.39)] ;-,
12.Hexagon socket bolts (CCU bracketp
[d =6 (0.24), £ =20 (0.79)] e
13.Self-locking nuts (rear cover) ‘?‘f:v;‘,;‘
[d = 6 (0.24)] %,
14.Washers (rear cover) % &
[d = 6.5 (0.26), D:= 14.5 (0.57)] 5,
15.Collars (CCU bracket) '%%
[d=6.5(0.26),D = 5’1;;:24;] %
16.Grommets (CCU bracket),
[d = 12 (0.47), D = 16 (0.63], £ = 6 (0.24)]
17.Plastic locking tie (CCU) (’Qb
18.Band (CCU) /'5‘4%
19.Rear cover Ce
20.Passenger seat cover '*-'_?_?
21.CCU bracket B
22.CCU bracket %,
23.Carton box ‘f%
24.Sub-wire harness, E/-".-;.
25.GPS unit s, %,
26.CCU {Cﬂmmunlcatmﬁ»,gﬂntml Unit) 2
z*{_/(
“a,
s
%,
',
# P
B,
)
%
e /c‘ik/
%, Y
&;I_% /"@@
%
“a.
8
‘e,
i
%,
T
e /c‘ik/
s, ",



E- B, = )

7 % 7 %,
S\qubd %J ?Jbaﬁd %J
P Vit
SETUP PROCEDURES
Perform th‘é‘q%etup procedures in the order indicated by the numbers?’rgéways follow the order as
shown. b, %,

b

&



o

.{};/ N -"'..';-// {9 i N "'..';-//{:) { }3 i
I‘S\;'_f' @G.-" I‘S\;'_?/ @G.-" I‘S\;'_?/
/49// /4
.;-/;
C:‘z’ﬁ,g_hten the hexagon socket bolt to specifi-
catign.
X Hexagon socket bolt
3.5 Nm (0.35 m-kgf, 2.5 ft-1bf)
D: Install the ql..jl;ﬁgjastener.
'E(?c
3. PANEL %
{-b{':'-‘,
"._;-/
-
_ | d=28.301.11), D = 42 (1.65)
ol 2 Steering stem mut 1| (1 [d =28 (1.10)
Pf?’f‘o]’ ighten the steering stem nut to specifica-
tion,,
\c%’ Stéering stem nut
115'Nm (11.5 m-kgf, 83 ft-Ibf)
2 2 1 | Panel (i) Tli2)-c
s, 2. DOCUMENT ﬁﬂ): ®, 2 I-leir-agun socket balt 1 {&1;3 d=5(0.20), = 12 (0.47) @,
Ty A % | 3 | Cuick fastener 1@, 2
CA - "._;-// o, ".';.//
o (YZFRIMF/ “A: Install the panel. ¢
B;.“-"ﬂ;ighten the hexagon socket bolt to specifi-
céijp_n.
B& Héaxggnn socket bolt
3.0 Nm (0.30 m-kgf, 2.2 ft-Ibf)
C: Install the quiek fastener.
q le:l;cg
(o)
4. YAMAHA DIAGNEﬁTIC TOOL COUPLER
AND BATTERY ~
%ﬁ\,
"._;-/
-
1 | Document box Q;\ 1| i2pC
'3 2 | Panel (right) ESRR 29
3 3 | Hexagon socket balt 4, | 12V |d=510.20), £=12 (047) i
0”/4;.// 4 | Quick fastener 1120w s

ff‘/( A: Tighten the hexagon socket bolts to specifi-

C

. cation.

Hexagon socket bolt
» 3.5 Nm (0.35 m-kgf, 2.5 ft:1bf)

B: Instﬁﬁ%ﬁ document box.

s

e
&



e ot N e -/ N
N g U, g

Q‘c ’ ) ;'_) 'c% i I‘ "I._)
’ //{)//I)/F‘ . //{)//I)/F‘
1 | Hexagon socket balt 1| % [d=6(024), £=23(091) X& Hexagon socket bolt mfc,’_l
2 | Hexagon socket baolt 1|2V [d= am.zi}?{:—/za {0.91) 7 Nm {ﬂ,? m-kgf, 5.1 ﬂ'|bﬂ| ‘-c,q:
3 | Battery cover 1| % Vi, %,
4 | Hexagon socket balt 2| % |d=85{0.24), £=231081) K: Place the rider seat to the original position. //'(,’
5 | Hexagon socket bolt 4| % |d=6024) £=20(079 _ L: Tighten the hexagon socket bolts to specifi- "+
?9;%‘ B | Battary bolt 2| % %, cation. "R‘f:c,:,;&
% A: Remove the passen t. % EK Hexagon socket bolt %
b ger sea 3 g 3
£ B: Remove the rider seat. “(& 7 Nm (0.7 m-kgf, 5.1 ft-1bf)
“, C: Remove the battery cover. & <,
/%Q: Install the protective cap,on the Yamaha di- 5. F\Fﬁ?&?ﬁ;‘;g’?ﬂg’é;‘:omﬁ!,rll)J"“]'
agnostic tool coupler onto“the projection on Ky
the battery box. "t '
E: Before installing the battery, chﬁrg/e the bat-
tery. %,I)%
TIP %

Refer to “ADJUSTMENTS AND PHEDELwEﬁg
% SERVICE". s

B =N
N %,
%, F:First, connect the positive battery lead (red PQ7 ’
% lead) to the positive terminal. 5
')/”4) NOTICE ‘0{?;_ AN
il 5 e
Route the positive battery lead to the out- -/—{}ﬁ);
side of the EXUP servo motor lead and e,

starter relay lead. G,

e,
ﬂ.(?c
I){C/
%,
1. Starter relay lead N
2. EXUP servo motor lead %,
3. Positive battery lead “%,
% , S5,
‘6% G: Second, connect the negative battery lead ‘6%
% (black lead) to the negative terminal. %
"% H:Tighten the battery bolt to specification. £ _
;T)//J) Baﬂﬂr? bolt w{? ;T)//#) . -{b{?
Q. - et -
s 1.5 Nm (0.15 m-kgf, 1,1 ft-1bf) ° %,
‘f.,{% % 4
TIP . L
Refer to “CABLE ROUTING". N N
/\/ /-)//
G/ G/
I: Place the battery cover to the uﬁginafﬁgsi— /'Cfﬁ.
tion. Yo, Yo,
%o J: Tighten the hexagon socket bolts to specifi- . g,
4, cation. 4, 4,
G ) 7 %
."')’fo _‘}34? , .".)””4; _Q;{? ,



£ )/
i
(]

G,

i )/
i
(]

G,

i )/
i
(]

G,

i )/
i
(]

G,

i )/
i
(]

G,

o

";; o =R -'-.')//
75 B, 7 %,
".';/ 4"’«_, ?;-)/ A
/b// /b//
P P 7 i@ ] M: Tighten the hexagon socket béﬁs to specifi-
2 | Quick fastener sorew 4| % [T . cation. '/4:
[t e S [Fepsn st
y o m .fm- g B * L
4 | CCU bracket 1| &G o ! v
; ::::“ lociing tie : i:: ey N: Tighten the hexagon socket bolts to specifi-",
= 'ﬂ.'/:l . "«./
7 | Sub-wire harness 1 | (21c N cation. J")/ﬁ/
8 | Protective cap 1 * s, X Hexagon socket bolt %,
9 | Rear cover % |1 |@c 2, 7 Nm (0.7 m-kgf, 5.1 ft-Ibf) 2,
10 | Passanger seat cover B .';1 (2)-C )'{5’# . T . . )'c‘
1 [Selfiokng mat Fherv |a-o 020 O: Tighten the torx head bDH&%ﬂ specification.
12 | Washer 2 | 2Ry |d=65(028), D= 145 057) X& Torx head bolt ’-":;
13 | GPS unit 1]l 7 Nm (0.7 m-kgf, 5.1 ft- Ihf] =
14 | Hexagon socket bolt 2| % |d980.249) £=20(0.79)
15 | Hexagon socket bt 2 |2V |d =6 (a2a), 2= 20 (0.79) P: Tighten the self-locking nuts to sp&r.lflca—
16| Collar 2 [(2V [d=65028),D=6(024) tion. t-.,r,
"«. E " o
17 | Grommet 2 [@2v |§2 1125[{%?3?3:'} eﬂﬁéuzﬂ X& Self-locking nut T,
18 | CCU bracket 1| (21c 23 7 Nm (0.7 m-kgf, 5.1 ft-Ibf) 5.
- - 3 %,
i . LA LLL LS 100398 i, Q:Install the passenger seat cover. %
TIP -'Q; )//4) TIF ﬁg; "'.')//{)4
Before installing the @pu check with the vehi- “Refer to “CABLE FI'DUTING 2
cle's owner if they wmh‘cq install it. ;
, R: Note the CCU serial number. fr
A: Remove the panel. N _ %,
B: Fasten the CCU and CCU Mc:ket with the
plastic locking tie. o
C: Fasten the CCU and CCU brac:kr:‘i ~with the
band. "
D: Connect the CCU coupler (sub- wwe har-
ness) to the CCU. ks

. e
: Remove the protective cap from Yamaha di- *

: Fit the removed prof&ctwe cap to the

agnostic tool coupler on the wire harness, '%@
and then connectgghe Yamaha diagnostic e
tool coupler to the sl.ihrwwe harness.

1. CCU serial numher

Yamaha diagnostic tool céupler on the sub-
wire harness, and then lnsem;he protective
cap until it contacts the t:rattt—:ryr box.

S: Turn the main switch to “ON" and ‘Eip roach
the vehicle with a wireless capahle Sryart-
phone, tablet or laptop computer.

‘Fasten the sub-wire hamess to ;.he rear T: Connect to the Yamaha wireless network by,
frame with the clamp. i inputting the CCU serial number as the "%
: Remove the rear cover from the passeﬁger 3SID %
password. %
seat cover. C‘{ f%
Route the GP_S unit lead between the pas- . TIP — ﬁ”--.-,
senger seat Cﬂ‘fﬂf and the rear cover. “,Since all CCU-equipped models put out a sim- %,
: Route the GPS ur’fﬂ; Iead as shown in the il- ?Iarly named wireless netwoﬂg, have only one
lustration. s, vehicle turned on at a time to al@d confusion.
: Route the GPS unit Ieadln the inside of the
vehicle through the hole’ in, the passenger U: For instructions on how to use tﬁe logging
seat cover. ”fr function download the “Y-TRAC" apﬁm;atmn
Connect the GPS unit couplercta the sub- (available at Google® application stcre}"ancl
wire harness. &, to remotely adjust the YRC settings, dnwrt-
Ty, load the “YRC Setting” application. ®s,
Q_) 4{,_)
&, 8 _ &,
v/? % v”-? L ')/”4)



o//{;‘/ x-;-%/

5
CABLE ROLf"r;lNG
4\ WARNING ‘% s,

Proper cable and lead r&g,tjng are essential to insure safe vehicle operation. s

5

‘9&

1. Positive terminal 5%,_ A. Route the negative battery lead thruug?%}ha
2. F'os.ntwe battery lead (‘?&,__ inside of tha riby. "f%
3. Neg‘m;ve terminal K B. Insert Yamana?dlagnostlc tool coupler until it %
4. ‘r’amahda;hagnostlc tool coupler %, contacts the bafttery box as shown in the illus- ",
5. Negative B@tery lead tration. %,
6. Battery . . C. Route the positive ba’q;ary lead to the outside
7. Battery box %._ of the EXUP servo motor. lead and starter re-
8. Starter relay Iead‘ro, lay lead. ’ﬂ:;-%
9. EXUP servo motor Ieﬁq, e
10.Relay assembly lead "7 Yy
"% "%
3y -
O“%,_ O“%,_
%, %,
f:% 5”‘,-% 9 f:% 6”;-%
5 5 5 5



Mo W

L mNo®

%
& 5
//‘5?‘/;
Py

"-‘5@
CCU (Communigation Control Unit)
GPS unitlead %,
GPS unit coupler .
Yamaha diagnostic tool Coupler (wire harness)
Yamaha diagnostic tool cd’igsler {sub-wire har-

(L

ness) 2
Sub-wire harness %%,
Passenger seat cover %,
GPS unit N
iy .
Rear cover b,
/"i';'/j
(-] 4
o
[+
':‘P‘/{J-:‘
%
e
'y
=
s
.s‘%
e
6&;‘/5.
/-(,6
“H "'-:-;'//
T, B

10

. Route the GPS Gﬁg lead between the passen-

. Fasten the CCU and’ %CU bracket with the

plastic locking tie. &,

9
. Fasten the CCU and CCLfofbg/acket with the
iy

band.

"i‘
. Connect the CCU coupler {sub-wﬁ@&hamess}
2

to the CCLU, -

g2
. Insert the Yamaha diagnostic tool coupléﬂ@_ntil

it contacts the battery box. %,

. Fasten thec'éqb-wire harness to the rear rrarnér'%

with the clamp/-, %

-

ger seat cover and rear cover.

. Route the GPS unit Ieﬁﬁ;&s shown in the illus-

tration. e,

)

) i
o k-
(-]



H. Route the GPS unit Ié?ﬁuftu the inside of the
vehicle through the hole irﬁ@e passenger seat
COVer, “ .

I. Fasten the GPS unit lead with the clamp on
the passenger seat cover. ‘%@&

@
&
o

=]
@

&



u‘.?) ok )
o5 s % 2 & L %‘%

@0 @0
L L

ADJUSTMENTS AND PREDELIVERY SERVICE_

Perform the predelivery service in the order indicated by the letters,
Always@'ﬁqléow the order as shown. %

fa]

fa]

fa]

fa]

fa]



i
]

A. CHECKING AND CHARGING THE
BATTERY

ne.

TIP 5,
The battery usa;',l in this vehicle is a VRLA
(Valve Regulated<kead Acid) battery, it has
been pre-filled with el‘égtmlyte at the factory so
there is no need to add ﬂuld at any time.

.

f'"'_.1 Check:
USlng a digital volt meter, thefstate of a dis-
Bhfarged VRLA (Valve Regulated Lead Acid)
baftery can be checked by measuring open-
circuitvoltage (the voltage measured with
the poéTWe and negative terminals being
dmconnecten;i)

Open-circuit voltage
12.8 V or higher
Charging time 2

i

Charging is not necessary

.

¢ A WARNING

* ‘Do not attempt boost chargmg under
any circumstances.

. Battery electrolyte is poisonous and

dangei‘ﬁgs, causing severe burns, etc. It
contains”’-'s/l.llfuric acid. Avoid contact
with skin, eyes or clothing.
Antidote: External-Flush with water. In-
ternal-Drink large quantities of water or
milk. Follow with mrli( of magnesia, beat-
en egg, or vegetable ml Call physician
immediately.

' Eyes: Flush with water fdb 15 minutes
“and get prompt medical attention. Bat-
te'r‘pgs produce explosive gases. Keep
spark:s flame, cigarettes, etc., away. Ven-
tilate u‘rhen charging or using in en-
closed spia{;.e Always shield eyes when
working near batteries.

KEEP OUT DF THE REACH OF CHIL-
DREN.

~ NOTICE

“#_If the voltage is lower than 12.8 V the
“pbattery must be charged. If this is not
done, the life of the battery will be short-
ened drastically. Refer to the service
manual-for battery charging instructions.

* Never remove the strip of caps, nor add
any water or.electrolyte.

13

i
]

B. MEASURING THE TIRE PRESSURE
1. Measure: =,
* Tire pressure %,

Out of speclflcatloné—,» Adjust

* The tire pressure shnuld only be
checked and regulated when the tire
temperature equals the amblét]t air tem-
perature. %

* The tire pressure and the suspénsion
must be.adjusted according to the total
weight {malu:lmg cargo, rider, passen-
ger, and acce;sorles} and the anticipat-

ed riding speed..

* Operation of an.overloaded vehicle
could cause tire dam—age an accident, or
an injury.

NEVER OVERLOADTH E "-EEHICLE

WEight =N
Curb weight G
\'ZFH1 F
199 kg (439 Ib)
YZFR1FC,
200 kg (447 Ib)
YZFR1MF/Y ZFB1 MFC
201 kg (443 Ib) .
Maximum load*
188 kg (414 Ib)
Cold tire pressure %
Llp to 90 kg (198 Ib) load
-Front
250 kPa (2.50 kgf/cm?, 36 psn)
Rear.
290 kPa (2.90 kgflcm?, 42 psi)
90 kg (198 Ib) load-Maximum load*

-
3

Front Y
250 kPa (2. 50" I'ng.-'cmz 36 psi)
Rear

290 kPa (2.90 kgf.-"cm2 42 psi)
High-speed riding "'/ﬁ

Front

250 kPa (2.50 kgf/cm?, 35 ﬁsl]

Hear

29{,1 kPa (2.90 kgficm?, 42 psl]

* Load is thﬁ total weight of cargo, rider, pas-
senger, and a;cessorles

!
s



<
&
%,
')//.)
»

C. CHECKING THE ENGIFiE OIL LEVEL
1. Stand the vehicle on a Ieue‘r@urface

TIP %,

* Place the vehicle on a suitable stam;i.
* Make sure that the vehicle is upright;’-“:a;,;

2. Let the engine idle for a few minutes, aﬁd

then turn it off. i
3. Check: <

* Engine oil level -

The engine oil level %}Guld be between the

maximum level mark {a’ir,ancl minimum level
mark (b).

Below the minimum level n'i‘a;k — Add the
recommended engine oil to the’ pp:nper level.

TIP
Before checking the engine oil level, waif h@few
minutes until the oil has settled. %

/I,.

Recommended brand "
YAMALUBE

Full synthetlﬁ,‘?'AE 10W-40 or
15W-50 )/,

Recommended engme oil grade
API service SG typé"nr higher, JASO
standard MA B,

Oil quantity %,
Without oil filter cartrldge fapla::e—
ment

3.90 L (4.12 US qt, 3.43 Imp.qt)s_

%

NOTICE 6,

* Engine oil als6-lubricates the clutch and
the wrong oil hmﬁs or additives could
cause clutch slipp&ue Therefore, do not
add any chemical a&ﬁutwes or use en-
gine oils with a grade ﬁj‘ CD or higher
and do not use oils Iahefed “ENERGY

CONSERVING II". Gy
* Do not allow foreign materlaf‘t__u enter
the crankcase. ot

&

:'_5\

o

b,
& &
s, i

4. Start the engine, warm it up for sgveral min-

utes, and then turn it off. i
5. Check the engine oil level again. .
]
TIP if

Before checking the engine oil level, wait a few %

minutes until the oil has settled.

%, D. CHECKING THE CUULANT LEVEL

Y _Stand the vehicle on a Ie'u?a{, surface.

TIP ’”f»_____
* Place the vehicle on a suitable sfand.
* Make sure that the vehicle is uprigﬁg;/

2. Check: ‘o,
* Coolant level v,
The coolant level should be between the
maximum level mark (a) and minimum level
mark (b).
Below the minimum level mark — Add the

%, recommended coolant t&«ipe proper level.

. Addlng water instead of &olant lowers
the antifreeze content of thé coolant. If
water is used instead of cnulént check
and correct the antifreeze cnnceﬁt;atlnn
of the coolant. %,

* Use only distilled water. Soft water may
be used if distilled water is not available."

3. Start the engine, warm it up for several min-
%, utes, and then turn it off.
),,4 Check: b,
‘s, Coolant level "",-_.)//
TIP %,
Before checking the coolant Ievel "a-valt a few
minutes until it settles. ”4,-/
[=1
‘:///
./:.:"
[
14 |
o [
&) g3

T8
i
'?"?ﬂ.
[#}
%



..'/'|_
"'/.

E. ADJUSTING THE THROTTLE GRJP FREE
PLAY

TIP

gine idling speed should be adjusted.

e 1. Measure:
%, * Throttle grip free play (a)
%, Out of specification — A’djust.

Prior to adjusting throttle grip free play, the éﬁ"—;r,

Throttle grip free play {‘at the flange
of the throttle grip)

2

3.0-5.0 mm (0.12-0.20 ln}

2. Adjust:
¢ Throttle grip free play “a,
"T"T'T'T'T'TFYFTF"""""TY“!TY
a. Slide back the rubber cover (1). “s
b. Loosen the locknut (2).
9 c. Turn the adjusting nut (3) in direction (a) or
LY (b) until the specified throttle grip free play
3 is obtained.

Throttlé“’grip free play is

‘Direction (a) increased. .

Direction (b) | |rrottle arip free play is

decreased. e

d. Tighten the locknut. g

=

% turn the handlebar to the right and to the
% left to ensure that this does not cause the
'”f‘-e/ engine idling speed to change

After adjusting the throttle grip free play, r"'*'%-;,; After adjusting the brake lever position,

faSIlde the rubber cover to ﬂs original posi-
tion. %,

A
L
i
(_./" :
C,
-
A
e

1nuuuuu111111111111111&1111

F. ADJUSTING THE FRONT BRAKE 4"”-1.,-.
1. Adjust: b,
* Brake lever position Ty

(distance (a) from the throttle grip to the

o
3

-'-'..;,; brake lever)

"-’ TT“““““T"T"T"T"TTTTTTTTTTTTT

a While pushing the brake lever forward, turn
mg adjusting dial (1) until the brake lever is
in the desired position. b

TIP %

Be sure to align the setting on the ad]uaimg

dial with the arrow mark (2) on the brake Ieﬁer

Ao
(k]

holder. /4;/.
<. | Position#1 | Distance (a)is the larg-
%, _
e Position #6 E:titance (a) is the small-

s
e

wh
/.:.
=y T

After a:lj('usting the brake lever pﬁ‘sitinn
make sure that the pin on the brake lever
holder is firmly inserted in the hole in fhe
adjusting dial. I,

NOTICE

' fn_'!ake sure that there is no brake drag.

’x

A soft aﬁspangy feeling in the hl“ake lever

can indicate the presence of air in the
brake system. Before the vehicle is operjlt-

ed, the air must be removed by hlee:llng,

the brake system. Air in the brake system %,
will considerably reduce braking perform- % o
ance and could result in loss of control and 8

r"'*'%-; possibly an accident. Therefore, check the

“ brake system and bleed if necessary.

-

15

= wh
Ak



2

2

L3

=,

-':"

(L

N

11111111111111111““““1&4};1111

G. ADJUSTING THE REAR BRAKE

1. Adjust:

iy
&
/(.

* Brake pedal position
T T T Yy T Ty T T T YT T Y YT T YT Y YYTTYYYTTYYYY
.. a. Loosen the locknut (1).
“., b. Turn the adjusting bolt (2) in direction (a) or

is obtained.

?.-

X
A

’ . (b) until the specified brake pedal position

Direéiinn (a)

[#]

Brake pedal iE{FEI}Ed.

Direction (b)

Brake pedal is Ioweféq;_

<,

g

After adjusting the brake pedal position,
make sure that the end of the adjusting
holt (c) is visible through the hole (d).

“g. Tighten the locknut (1) to specification.

SWITCH
TP %,
%, * The rear brake light switch is operated by %,

", the movement of the brake pedal.

-;;I'he rear brake light switch is properly ad-

]kis;ed when the brake light comes on just

befém the braking effect starts.

1. Check: ",
* Rear brake fight operation timing Uk
Incorrect — Adjust. K
2. Adjust: %,
* Rear brake light operation timing Q,
% hA AR A A AR A AR A A AL A AL A A A AL EAALLEALSL)J 4"/. //{
7. a. Hold the main body (1) of the rear brake ?¢
"7 _light switch so that it does not rotate and
g1ujJrn the adjusting nut (2) in direction (a) or

(bi/g,lntl the rear brake light comes on at the

proper time.

L Rear brake light comes

Direction {ai/_-,, on sooner. L
Rear brake light comes :
Direction (b) on later. 4%/

Rear brake master cylinder locknut

X& 13 Nm{1 .8 m-kgf, 13 ft-Ibf),

4L\ WARNING

/-._
"/._

A soft or spongy feeling in the brake p@dal
can indicate the presence of air in tl‘re
brake system. Before the vehicle is operat- %,
ed, the air must be removed by bleeding
the brake system. Air in the brake system
will considerably reduce braking perform-

h Ngncs

ance and could result in loss of control and {“"'4,- _
possibly an accident. Therefore, check the =

brake system and bleed if necessary. %

Aftéf/ﬁd]ustlng the brake pedal position,
make aure that there is no brake drag.

11uuum¢11111111111111111@111

=

H. ADJUSTING THE REAR BRAKE LIGHT ;/f'»

ﬂh%% Q%g/z T [ 4
i — e .
a New® b >R A
22 "-d_\| I - 2 — T
b, |l ——a
% 4| | — __-f*_t\
7 / f.' "_-: = __-q"'::?_!_-__ .

i i 7“"/_,

-’/ . &

16



.',':';

2

..'/'|_
=

I. CHECKING THE BRAKE FLUID LEVEL
1. Stand the vehicle on a level surface.

TIP

o
£

* Place the vehicle on a suitable stand.

-;,;: Make sure that the vehicle is upright.

2. /Ct;/eck:
* Brake fluid level

Below'the minimum level mark (&), — Add

the specified brake fluid to the proper level.

7

@ DOT 4

Specified brake fluid @y

°F

* Use only designated brake fluid.

Other brake fluids may cause the rubber

";';-peals to deteriorate, causing leakage

ﬁl}d poor brake performance.

. Hefilj with the same type of brake fluid
that is. already in the systemLKMlxmg
brake fluids may result in a harmful
chemical reaction, leading to poor hr’ake

performance.

.(_

* When refilling, be careful that water
does not enter the reservoir. Water will
significantly lower the boiling point of
the brake fluid and could cause vapor

., lock.

=7

Mc;%g

Brake fl’uld may damage painted ‘surfaces
and plastic, .parts. Therefore, always’ clean

up any split brake fluid immediately. "”'.--,/:_

TIP

-
&

In order to ensure a correct reading of the
brake fluid level, make sure that the top of the

7 _reservoir is level.

//.

T
)

)

s

o
oY

o

17

J.

A

A. Frontbrake 7.
B. Rear brake

BLEEDING THE HYDRAULIC BRAKE
SYSTEM (ABS)

Iway‘g bleed the brake system when the

brake rélated parts are removed.

NOTICE i

Ly
e e e e

i
=
&

* Bleed the hrakg system in the fnllowmf.y
order.

1st step: Front brake master cylinder
2nd step: Front brake calipers

3rd step: Rear brake master cylinder

4th step: Rear brake caliper

A\ WARNING

leed the ABS whenever:
the syste‘n) is disassembled.
a brake haae |3 loosened, :llsc:nnne::tg:l

or replaced. O

the brake fluid fével is very low.
brake operation is faulty.

TI

=]

‘e _Be careful not to spill any brake fluid or al-

1qy1.r the brake fluid reservoir to overflow.
When bleeding the ABS, make sure that
there' 'i@ always enough brake fluid before



o
5

&

apﬁa],ylng the brake. Ignoring this precaution
could“gllow air to enter the ABS, considera-
bly Ieng&;emng the bleeding procedure.

* If bleedings difficult, it may be necessary
to let the brake fluid settle for a few hours.

* Repeat the ble&@mg procedure when the
tiny bubbles in the hpse have disappeared.

1. Bleed: Sy

* ABS ')””-';

‘IBI"vvvvvvvvvvvvvvvwnrﬁvﬂvvvvvv

a. fzﬂ;l the brake fluid reservoir to the proper
levélwith the specified brake fluid.

b. Instaﬁ&t;e diaphragm (brake fluid reservoir).

c. Connect’a clear plastic hose (1) tightly to
the bleed stfrgw (2).

4

{I'i"'mnt brake master cylinder
B. Frorﬂcrbrake caliper (left/right)
C. Rear brake caliper
d. Place the Gther end of the hose into a con-
tainer. T,

18

Slowly apiiﬂy the brake several times.

Fully squeez% the brake lever or fully de-
press the bral(a;pedal and hold it in posi-
tion. e

g. Loosen the bleed screw
';,;’;

TIP .

Loosening the bleed screw MI release the

pressure and cause the brake lever to contact

the throttle grip or the brake pedaftg fully ex-
tend. 5, %,

h. Tu;hten fh,e bleed screw and then release
the brake Iét:'gr or brake pedal.

i. Repeat stepé’{g} to (h) until all of the air
bubbles have dléa:ppeared from the brake
fluid in the plastic hose.

j. Check the operation of. -;,he hydraulic unit.

NOTICE 2,

Make sure that the main sw[t;t;h is set to
“OFF” before checking the op-eréti,pn of the
hydra’ﬂllc unit. £y

"

k. After c:pematmg the ABS, repeat steps (e) to
(i), and thén fill the brake fluid reservoir to
the proper Ievéj wnh the specified brake flu-
id.

l. Tighten the bleed dﬁt_[ﬁw to specification.

X& Front brake mastéi?"gylinder bleed

screw
5 Nm (0.5 m-kgf, aﬁﬂfbf)
. Brake caliper bleed screw’.
%, 5Nm{05mkgf 3.6 ft-Ibf) ",

m. Fill th’e. brake fluid reservoir to the pr-:rper
level wnl"'r;the specified brake fluid.

Refer to “@‘HECKING THE BRAKE FLUID
LEVEL. %,

After bleeding the hydraullc brake system,

check the brake nperatlﬂi‘l,

e
[T Y P Y YT PYF VYT YY lllﬂ’#&iilllll

K. AEfE]J.ISTINGTHE CLUTCH LE‘JI':'EfFIEE
PLAY”,

1, Measuré*

* Clutch lever: free play (a)
Out of specmda;mn —» Adjust.

X

Clutch lever f’reg play (at the end of
the clutch lever)7 _
10.0-15.0 mm {D.Sﬂ;ﬂ.SH in)

2 \
& &)



3,
9
"

2. Adjust: e,
* Clutch lever free pla';,r/
"'T"'T'T'TTTTTTTTTT"’!’T"""T'T'T'

Handlebar side
a. Turn the adjusting bolt (1) in ﬂd{ectmn (b) or
(c) until the specified clutch Ieu&r free play
is obtained.

.//_

.-
W

=N

Spring preload is in-
creased (suspension is
harder). %,

Spring preload is de-
creased (suspenslohcgs
softer). %

Direction (a)

Direction (b)

i
L1L1;1;1;1;1;&1511““““111111

'/

L. ADJUSTING THE FH(E,NT FORK LEGS

(for YZFR1F/YZFR1 FG}
The following procedure appllaa to both of the
front fork legs. e

e

A\ WARNING 2,

Securely support the vehicle so that”there
is no dangar of it falling over. he?

e
A

=

Spring preluad Y

A WARNING [

* Always adjust both {rcnt fork legs even-
Iy. %,

* Uneven adjustment can’result in poor
handling and loss of s*tabul“ty.f

n
s
rd

NOTICE %,
Never go beyond the maximum or minl-
mum ad]ustment positions. kY
1. Adjust: "'”v

* Spring preload ",

'l"‘F'l"‘FT?TTTTTTTTTTW“W“WTTTTTT

a. Turn the adjusting nut (t} |n d|rer:t|crn (a) or
(b). :

Direction ) | Cutch lever free playis & Spring preload adjusting positions | -,
N Clutch Ieuer free play is 0 turn(s) in dlrectlon (a)*
Direction {c} de{:reased P Standard

9 turn(s) in dlrectfnn (a]*
Maximum (hard) A
15 turn(s) in direction (a)*

*With the adjusting nut fully ;urned
in direction (b) T

LlMMMMMLLLLLLLLLLLLLLLE‘L&L&

Rebound damping

NOTICE %,
Never go beyond the maximum or mini-
mum adjustment positions.
1. Adjust: oy,

* Rebound damping %,

TT“““““TTTTTTTTTT#TTTTTTTTTT
a. Turn the adjusting bolt (1) in di’riectmn (a) or

(b).
Rebound damping i§ 3
Direction (a) | increased {suspenslon 2
is harder).
Rebound damping is
Direction (b) | decreased (suspension o
is softer). E



P
._,/.

P
=N

Helmunﬂdampmg adjusting posi-
tions .,4
Minimum {Eﬁﬂ}
14 click(s) in chreetlen (b)*
Standard
7 click{s) in dlrectiqn (b)*
Maximum {herd} 2
0 click(s) in direction (b)*
*With the adjusting bolt fuliy turned

“in dnree*tuen (a) 2,

Compression cfampmg adjusting
positions “,
Minimum (soft) %,
23 click(s) in dlreetlen {b]*
Standard
17 click(s) in direction (I:tj-:‘g
Maximum {hard] )
0 click(s) in direction (b)* "
*With the adjusting bolt fully turnﬁd
in dureetlen (a) B

TIP S

Although the %E:ﬂal number of clicks of a damp-
ing force adjuetmg mechanism may not exactly
match the above §|:bec|f|eatlene due to small
differences in preduct‘en_, the actual number of
clicks always represents the entire adjusting
range. To obtain a precise eﬁ;ustment it would
be advisable to check the number of clicks of
each damping force adjusting me;hemem and
to rnedlfy the specifications as neceeeery

LLL1&1L1iLiiiiiii&LLALALALAQLlLlL
Cempree,elen damping G

L]

NOTICE __

Never go heyopd the maximum or mini-
mum adjustmenf’pemtlene

.//_

1. Adjust:
* Compression damplng
'rv'rv'rvvv'n'nvvvvvvrvhrvvvrrrrrvr

a. Turn the adjusting bolt (1) in direetlcnn (a) or
(b). %)

Tk Compression damping
Direction:{a) | is increased (suspen-
“. | sion is harder).

- Compression damping

Direction (b) i“e decreased (suspen-

elams sefter}

20

"'/.

TIP %

Although the total nu‘fmber of clicks of a damp-
ing force adjusting meehanlem may not exactly
match the above epeemceyene due to small
differences in production, the’ actual number of
clicks always represents the entire adjusting
range. To obtain a precise adjustment, it would
be advisable to check the number of glicks of
each damping force adjusting meehemem en:l
to modify the epeemeetlene as necessary. -

Liijilllilljllljlllj1111111111i1¢

M. ADJUSTING THE PRELOAD OF THE .
FRONT FORK teee (for YZFR1MF/
YZFR1MFC)

The following procedure’ e,ppllee to both of the

front fork legs. %,

Securely support the vehlcle so ‘that there
is no danger of it falling over. o)

(.

Spring prelc_l_e:l B,

* Always ad]ust bpth front fork legs even-
hf "'/

* Uneven ed]ustment can result in poor
handling and loss of étgblhty

[

NOTICE
Never go beyond the maxlmurlsf-;er mini-
mum adjustment positions. N

"




T
&
L
L
%

1. Adjust: %

* Spring preI/éaQ
TT?YTTTYT"T"T‘)’!,"T'?"f'?"f""l‘f?f?f
a. Turn the main switch to “OFF".

b. Slide the rubber Gﬂ\n’él}g ) back at each cou-

o )// {)
e,

pler. c;
c. Disconnect the coupler fzj on each front
fork G

d. Turn the adjusting bolt {3} |rh:||rect|0n (a) or

J[b‘!
2
A 5, Spring preload is‘in-
Directf&r;f{a} creased (suspension is

R harder).

al

“,| Spring preload is de-
?f,;;reased (suspension is
soﬂer]

Direction (b)

Spring preload adjlis;mg positions

Minimum (soft) e
0 turn(s) in direction {’a;.*

Standard

55 turn(s) in direction {a}* ”
M?xlmum {hard}

5 turn(s) in direction (a)*
*With ﬂm adjusting bolt fully turned

N

""&

in dlrechnn (b)

e. Connect the Qﬂupler on each front fork.
f. Slide the rL,ll'.zt:-iEi:lt cover to the original posi-
tion. “

1111Lnnnnanananaiguuuunnngnx
-
'-}‘

o

21

‘,;/I?;_
)//
%,
N. ADJI.IETINGTHE DAMPING FORCE OF
THE FRONT FUHI’E@EGS AND REAR
SHOCK ABSORBER" .QSSEMBL\' (for
YZFR1 MF.*‘YZFH1MFC] &
There are three automatic sett‘i'ng modes; A-1,
A-2, and A-3. A-3 is fixed and c?ai;mﬂt be ad-
justed.
A-1 and A-2 can be adjusted to wﬂhnrﬁa -5 to
+5 offset of their factory preset settings. ’
There are Fx;ee manual setting modes; M1,
M-2, and M-3. When a manual mode is select-
ed, the SCU ::Im:fs;nrat actively adjust the sus-
pension campress?@ﬂ and rebound damping

o )// {)
e,

forces. "/4,

Manual mode suspensior: settings are adjust-

able to 32 levels. e

TIP Lo

* A-1 and M-1 are preset for tré(?bg use with
racing slick tires. 2/

* A-2 and M-2 are preset for track uée with
street tires. B,

* A-3 and M- 3 are preset for street use wﬁ‘h_,
street tires.

* Spring preload is;manually adjusted.
Refer to “ADJUSTING THE PRELOAD OF
THE FRONT FDHK(‘T:.EGS" and “ADJUST-
ING THE F'FIELD&I.‘P(;}F THE REAR
SHOCK ABSORBER ASSEMBLY".

1. Adjust: 2,

* Damping force %,

TT""T‘I""T"T‘I’T“I’T‘I’YTYTYTTT%TTT
a. Turn the ’i'aam switch to “ON".

b Long push }I,Jge wheel switch to enter the
“MENU" scree?}

"
y
&

Display Mode
YRC Setting

Lap Time

Logging

Maintenance

Unit

o



\\:': -

o

\\:': -

o

N
o

o
)

\\:': -

o

[l

e
'.':'.

o

S

e
o

c. Select “YRC Setting”. i

=2

MENU

Display Mode

Legging

Ees

d. Select the “p" mark located to the rlgl'ft pf

ERS.

1. To “ERS" menu ":'f.,_

e. The display will change to the front and rear

f.

suspension setting screen and the ERS
mode selection box “SETTING" is highlight-
ed. Short push the wheel switch to enter
the box and select the ERS mode A-1, A-2,
TGH M-2, M-3 that you want to adjust

YRC Selting

W=l 016 (02

(013

2

3

4

5

ﬁ1’/ ERS mode selection box “SETTING”

. 'Bront compression damping force
. Front rebound damping force

. Rear compression damping force _
. Rear rebound damping force "/:,
Factory preset level B,
. Current level setting

. Offset level

Select the suspension item, “Fr COM", “Fr
REE", “Rr COM", “Rr REB", that you want
to adjust.

>

mﬁqp:mb-mm

A
=
o

(=

&
=
o

Tl

L

‘.

=]

To decrease the damping force and soften
the suspension, increase the setting level.

. To increase the damping force and harden

' ”the suspension, decrease the setting level.

Fo‘%ﬁ. 1 and A-2, a number indicated in ()
means how many levels are changed from
its factdr:.rxpreset level.

When a guspensmn setting item in A<l or
A-2 is offset, the same suspension item will

be similarly offset in the other autcrrnatuc/-_?
mode (offset values for the same item are

automatically linked).
M-1, M-2, M-3 are not linked and can be in-
dependently set.

g..

LluuuuuiilhlilhLLLLLLLLLL&L& N

"Tq adjust other ERS mode suspension set-

tings, repeat from step (e). When finished,
select: the “ 4" mark located on the left to
return tcu;he main “YRC Setting” menu.

YAC Selting 2; '."/.;

M3 || - : .
@mmﬂ'
’ | II
% 2

//
1. To ""r"Fi{.Z Setting” menu
2. Factory preset level
3. Current level, se’mng

._/.

0. ADJUSTING THE REAR SHOCK

ABSORBER ASSEMBLY (for YZFR1F/
YZFR1FC)

Sectrely support the vehicle so that there
is no danger of it falling over.

Spring preﬁfm_n_:l

B

NOTICE 5,

="

Never go beyond the maximum or mini-
mum adjustment positions.

1.

Adjust:

2 * Spring preload
YYVYYYYYYYYYVYYYVYYYYYVVVYVYVVVVVYYY

22

a.

Adjust the spring preload with the special
wrengch included in the owner’s tool kit.

k.

I'f

=

\\_—. -

o



&
%,
s
oy,
b. Loosen the locknut (1). “'4,-/“
c. Turn the adjusting ring (2) in direction (a) or
(b).

@
rd

Spring preload is "7 _
increased {suspansinﬁ‘f‘%?
is harder).

Direction (a)

Spring preload is

Direction (b) | decreased (suspension

is §nﬂer].

o

4

. TIP -

The spring preload settinﬁ;i;» determined by
measuring distance (c). The longer distance (c)
is, the higher the spring preleﬁ%the shorter
distance (c) is, the lower the spring"p,-gfload.

AA‘\( Spring preload adjusting pusiﬁbgs
Minimum s,
77.5 mm (3.05 in) B

Standard
79.0 mm (3.11 in)

Maximum o
85.5 mm (3.37:in)

d. Tighten the locknut to sfﬁe,gification.

'

%}& Locknut %
25 Nm (2.5 m-kgf, 18 ﬂ-lﬂﬂ/

LMMMMLLLLLLLLMMMM&E@Q‘L‘L

&

()
%%

.

@
-
&

- To obtain a precise adjustment, it is advisable

% & Rebound damping adjusting posi-

Rebound damping % _
NOTICE 2

Never go beyond the maximum or I'I'IiI/:;ﬁ?/

mum adjustment positions.

1. Adjust:
* Rebound damping

g,
YT YT Yy Y Y Y Y Y Y Y Y Y Y Yy Y YYYYYYYYYYYY

a~Turn the adjusting screw (ﬂ in direction (a)

orAb). A
Rebound damping is
Direction (a) | increased {suspensiﬁn
is harder). g,

Rebound damping is
decreased (suspension
is softer).

Direction (b)

| tions b,
"2, Minimum (soft) "k
- 23 click(s) in direction (b)*
Standard Vit
12 click(s) in direction (b)*
Maximum (hard) B,
0 click(s) in direction (b)* %,
*With the adjusting screw fully '
turned in direction (a)

TIP

"11_:;/ check the actual total namber of clicks of
the.damping force adjusting mechanism. This
adjustment range may not exactly match the
specifications listed due to small differences in
production. 4

F_,
e
i
AMAAAAAAAAAAAAAAAAAAAAAAAAAALAAAA
g

C

./
&) &



..'/'|_
"'/._

Compression damping {fnr {ast compres-

..'/'|_
"'/._

Compression damping (for slow c&mpres-

sion damping) R sion damping) N
NOTICE NOTICE
Never go beyond the maximum or H"III'II- Never go beyond the maximum or mini-
mum adjustment positions. "'*'%-; mum adjustment positions.
iR

1. Adjust: % 1. Adjust:
* Compression damping (for fast compres- %, 5 Compression damping {fpr slow compres-

sion damping) B, ; f-smn damping) B,

oy

L TYTY'l'YTYTTTTTTTTTW“""WTTTTTT

a. Turn the adjusting bolt (1} ;n dlrectmn (a) or
(b).

(&

YV YYYYYYYYYYY YV YV Y VY YR YYYY VY Y YY
a. Turn the adjusting screw (1) in dI[Ethﬂn (a)
or (b). "8,

s

Cnmpressmn &&mpmg
is increased {susp&n-
sion is harder).

Direction (a)

Compression dampmg/,(
Direction (a)
sion is harder).

Compression dampin;:;'??';.;
is decreased (suspen- &
sion is softer).

n

Direction (b)

S

Compression damping
Direction (b) | is decreased (suspen-
"G sion is suﬂer].

oy

e

B =2

Compression dammng adjusting
positions (for fast cmpm55|un

damping) %,
Minimum {soﬂ} €
5.5 turn(s) in direction {Ei-},
Standard %,

G N

3 turn(s) in direction (b)*
Maximum (hard)

0 turn(s) in direction (b)* e

*With the adjusting bolt fully turned |-

2

\
S

é% Compression damping adjustmg
positions (for slow cnmpresmnn
damping) %,

Minimum (soft) ‘o

18 click(s) in direction (b)* .
Standard B,

Maximum (hard)
0 click(s) in direction (b)*
*With the adjusting screw fully

in direction (a)

TIP

" To obtain a precise adjustrnent it is advisable
to check the actual total numher of turns of the
damping force adjusting mechanism. This ad-
justment range may not exactfﬁhmatch the
specifications listed due to small dlffé‘t‘ﬁnCES in
production. ”-‘;-ﬂ

S

i turned in direction (a)

TIP

To obtam a precise adjustment, rﬂs advisable
to check the actual total number n‘f»clmks of
the damping force adjusting mechaniém, This
adjustment range may not exactly match, the
specifications listed due to small differencesin

production, s

24",

is increased (suspen- e

10 click(s) in direction (b)* &3

AAAAAAAAAAAAAAAAAAAAAAALAAAAAAARAR 7



.',':';

.',':';

- -.';
i
.';:';

(L

..'/'|_
=

P. ADJUSTING THE PRELOAD OF THE '+,
REAR SHOCK ABSORBER ASSEMBLY .,
(for YZFR1MF/YZFR1MFC)

4\ WARNING

Securely support the vehicle so that there

"-*'/?is no danger of it falling over.

(L

Sﬁﬂpg preload

HO‘H&D; N

Never go beyond the maximum m:»mlnl-
mum adjustment positions. %

1. Adjust: %

* Spring preload

TYYYYYYYYYYVYYYYYYYYYYYYVYYYYYYYYY
a. Adjust the spring preload with the special

"-*'/, wrench included in the owner's tool kit.

tfr&, Loosen the locknut (1).
Turn the adjusting ring (2) in dJrectmn (a) or
(0)7

Spring preload is ih-
creased (suspenslurn;
harder). %

/J

Direction (a)

Spring preload is de-
creased (suspension is
softer).

Direction (b)

TIP
“The spring preload setting is determined by
measuring distance (c). The longer distance (c)
is, the higher the spring preload; the shorter
mstanéa {c} is, the lower the spring preload

dn

ey "/_._;.
/.3};
e
g
7
L
s
(’/,_
— 0
e - Lr.
a7 ”
e
- /(/
AWV ¢
L
(A l
- Irq,- = |I || I|I II |II
s |
s s | [ A AR b
B l_l S L1l
2 SANR

Spring preload adjusting positions |
Minimum B
0 mm (0.00 in) i
Standard O
4 mm (0.16 in) &
_ Maximum "
"%, 9 mm (0.35 in)

d. TingFlgn the locknut to specification.

X Locknut

25 Nm (2.5 mkgf, 18 ftIbf %,
il“““““l‘l‘l‘l‘l‘lllll‘lll“ N

Q. ADJUSTING THE DRIVE CHAIN SLACK ?"--é;,/__
" NOTICE %,
"4 drive chain that is too tight will overload "
the engine and other vital parts, and one
that" is too loose can skip and damage the
swmgaiun or cause an accident. Therefore,
keep the ﬁrwe chain slack within the specl-
fied limits. £ -f_-_/_‘
1. Stand the vehicle on the sidestand.
. Securely support the vehicle so that there ('”4:-,_;
“, is no danger of it falling over. %
TIP
Both 'iwp_eela should be on the ground without
a rider on jhe vehicle.
2. Shift the transmlssmn into the neutral ‘posu-
tion. %
3. Measure: %,
* Drive chain slack (a) .
; Out of specification —» Adjust. N
%, ) & Drive chain slack %, B
25.0-35.0 mm (0.98-1.38 in) a
“,
25



]

Y,

]

Y,

]

Y,

]

Y,

]

Y,

Improper drive ché’h slack will overload
the engine as well as ’Q;her vital parts of
the motorcycle and can r&ad to chain slip-
page or breakage. To prevent this from oc-
curring, keep the drive chain slack within

the specified limits. "

4. Loosen: :’@Q

* Rear wheel axle nut (1)

5. Adjust: s "%

* Drive chain Sla’qk %

TTTTTTTTTTTTTﬁJT“““““TYTYTY

a. Loosen both locknufs, 42).

b. Turn both adjusting bolts (3) in direction (a)
or (b) until the specified &mye chain slack is
obtained.

.'5:?
Direction (a) Drive chain is ti&ﬁj.gnad.
Direction (b) | Drive chain is loosened,
T = [ 4)@

k

TIP K

* To maintain the ﬁ?gy)ar wheel alignment,
adjust both sides evenl

* Push the rear wheel fg?ward to make sure
that there is no clearance between the ad-
justing block and the ends of the swingarm.

c. Tighten the rear wheel axle nuﬂg specuﬂca—
tion. S

N

T
&
L
L
%
')/F,.

o )// {)
e,

X& Rear wheel axle nut
190 Nm (19 m-kgf, 137 ft:ibf)

d. Tighten the locknuts to specificati%h

16 Nm (1.6 m-kgf, 12 ft-Ibf)

X& Chain puller adjusting bolt loclmut

'-}‘
o

e
AliﬁiﬁiﬁiﬁiﬁlhlhlhlhLLLALLLLLL&A&I7(

2

R. ADJUSTING THE f{EADLIGHT BEAMS ""%

1. Adjust: P,
* Headlight beam {vemcaﬂy«;

'T'7'7‘7‘7‘7?7?7?7?7'*!7?7?7?7777

/(‘;:
TIP s

To adjust the headlight beam {verticaaﬂyf}* insert
a crosshead screwdriver into holes (a) in the
headlight cover and turn the adjusting screﬁirp

.(./_

=Y .
e,

a. Turn the adjusting screws (1) in d|rect|cﬁ‘l>£b}

or (c).

e
=

Headlight beam is

Direction (b) rﬁi,ae:l

Heada ht beam is

Direction (c) lower

o



£ )/
i
(]

ﬁﬁz Q;
/4)//
“%,_Right headlight
T, Headlight beam moves
D"&E/Em" (b) to the left.
L Headlight beam moves
1 Direction {5;1 to the right.
b/ ¢ 2
§
N w”‘"‘;.
')fq)// bk ki h ko h h h ok kA A ')fq)//
", 2. Adjust: '
“. * Headlight beam (horizontally)
quTYTYTYTYT'T'TTT'T'?"'?""T'T'T?
To adjust the headlight beam (horizontally), in- e,
sert a“fa;gosshead screwdriver into holes (a) in .umu.u.u.ﬁ*;aaaanaaaaaaaaaa;;a;a
the headlight cover and turn the adjusting &,
screw. '”qf,k S. ADJUSTING THE@DIGITAL CLOCK
o, o, TP .
'-'»,/b %, '-'),,b This digital clock ccnstanﬁ’gt«displays the time.
% - %

“1, Adjust:

-“Q!gital clock
TTT*EIYTTTTTTTTTTTTTTTTTTTTTTTTTT
a. Turn the main switch to “ON”.

b. Press the wheel switch for one second to

a. Turn th@@djusting screws (1) in direction (b)
or(c).

Left headlight’, o,
‘S e -
%, Headlight beam moves
4 Direction (b) | 45 the right.
! o Headlight beam moves
~. | Direction (c
Y ©) | o the left.
"¢,
.ﬁ:??cf:%
4{'__)/{_.
/(_‘{I}
/'..'.)//4 ":/;
o &y

c. Rotate thé:wheel switch downward to and

open the "‘F%*IgNU" screen.

MENU

YAC Setting

Lap Time

Maintenance
Lt

select the C?Fapk

=7,
.

Wallpapar

Shift Indicator

Display Setting

Brightness



2

£
By

5

Ry

;%4;-

S //b
%, s, %,
%
\'P‘/!%
d. Press the wheel switch briefly. The hours G,
“@d-.r figure will be highlighted. A
“.e. Set the hour by rotating and short pushing £
@
¢ djhe wheel switch. G
-
oy
'E'O
60/5.
%,
%,
s,
%./
‘:-:7/
B ) . o B
"Jf.o The minutes figure will become highlighted. " ‘
g.“Set the minutes figure by rotating and short oy
pashing the wheel switch. g,
-8 -
- 'E'O
60/5.
%,
b, B
&) 4-2'%
& A
%
)
. e,
of% *;'f/@/
g ¢,
h. P(ess the wheel switch again for one sec- Yo,
ondo exit and go back to "MENU” screen. s,
i. Turn il‘i‘g main switch to “OFF". %,
AMMM%MMMMMMMMMMM G/'(@
- B
L
3, B "
B, & N
%, s, %,
By
)
.é{’?
of/@/ . of/@/ .
g g
&l &l
N N
s, s,
el el
G\'}‘/@/. 6\?/5/.
(%-1;- . (%-1;-
) a2, £
S 5 S
- " -
%
)
.é{’?
of/@/ . of/@/ .
g g
&l &l
N N
s, s,
el el
%%, %%,
‘fﬂls,___ - 28 (q’.:;/___
Y ?, Y
o o o

e



o )// {)
e,

=Y .
U

=Y .
U

=Y .
U

=Y .
U

%, --.-)/% o, %,
,%// b, ,%//
APPENDICES o
SERVICE DATA %, “,
Engine idling speed ", 1200-1400 r/min "%,
Spark plug ("’ﬁ.;{, ("’ﬁ.;,
Type “4LMARYE-J (NGK) o,
Gap 0.6-0.7 mm (0.024-0.028 in) %o
Fuel ')/”fq{ ')/“”q{
Hecommended‘}!uel F‘remiuﬁgnleaﬂed gasoline {GasnhcﬂﬁgEm] acceptable) ’)
Fuel tank capacity. ”*)@(:f 5y %
Total %, 17.0 L (4.49 US gal, 3.74 Imp. gal) %
Valve clearance (cold) ¢, %,
Intake X 0.09-0.17 mm (0.0035-0.0067 in) <,
Exhaust %, 0.18-0.23 mm (0.0071-0.0091 in) "%,
Maximum load* “; 188Kkg (414 Ib) Gy
Tire pressure E =N ' =N
Up to 90 kg (198 Ib) load ";&;1/) "ﬁff;ﬁo
Front 250'kPa (2.50 kgf/cm?, 36 psi) %,
Rear ~ 290 kP#:(2.90 kgficm?, 42 psi) ~ %,
90 kg (198 Ib) load-Maximum load* ""’% AN K
Front ””o% 250 kPa (2.50'kgf/cm?, 36 psi) %}//
Rear Vit 290 kPa (2.90 kgficm?, 42 psi) %1,
High-speed riding @LE é”a;
Front %, 250 kPa (2.50 kgt/cm?, 36 psi) %,
Rear 7. 290 kPa (2.90 kgficm?, 42 psi) %
*Load is the total weight of cargo, ridé'r,_ieassenger, and accessories. .
e "By
STANDARD EQUIPMENT “’%‘-4;,:)/ “’%‘-4;,:)/
1. Owner's manual 1pe.”, Y
2. Owner’s tool kit;, 1pe. 7, o, ",
3. Hexagon wrench'(4) 1 pc. %, Sy *
4. Hexagon wrench (G/i%f 1 pe. ' % )
:%4: :%4:
OWNER'S TOOL KIT X %,
1. Owner's tool bag %, 1 pe. %,
2. Wrench (12-14) "¢, 1pe. 2
3. Special wrench 722 pes. Ve,
4. Screwdriver grip Tpe. Fe
5. Screwdriver bit (Phillips-slotted) 1 pci, e,
& cﬁ}'/_ 5 c‘{l}?.
%, --.-)/% %, oy
,%// b, ,%//
%, %,
% %
% ¢ "f-(/L
y, Ty,
(J{_:)r Q_:)
& 702»9 & /Q’/
s . ')//% h *



e

e

e

e

e

o

o, 2 o, .
“, "-';,/b/ %, N
A %
TIGHTENING TORQUES e, %,
, EN , Tightening torque
Part to be tightened %, N Thread size Nm mkgf | ftibf
Engine: 1 =N
Spark plug (new) *"lgﬂ_/__ Mi2 18 1.8 13
Spark plug (after checking) B M2 13 1.3 9.4
1% Engine oil drain bolt 5. (‘{'%I___ M14 23 23 o 17
Cﬁ&ﬁsns s, e, s,
Engine mounting bolt (front left s’feue} M12 70 7.0 é“t»/,l)
Engine mounting bolt (front right md‘&i M12 70 7.0 51 {“;‘;,,/
Engine mounting nut (rear upper side) GQ;,? M10 56 5.6 41
Engine mounting nut (rear lower side) ')’@,_( M12 56 5.6 41
Engine mount adjusting bolt s B M18 8 0.8 5.8
Clutch lever holder bolt N M6 11 11 | 80
Main frame and rear frame bolt % M0 37 | 37 | 27
1., Swingarm pivot shaft i %, M30 7 07 | 5.1
""E‘qymngarm pivot shaft ring ntm """4;'(1}3[! 65 65 . 47
Swingarm pivot shaft nut KY M20 105 | 105 | 76
Relay arm and connecting arm nule M10 40 4.0 29 .
Connecting arm and swingarm nut /ie,@ M10 40 4.0 29 |
Rear shock absorber assembly lower nut ”')f/,// M10 40 4.0 29
Rear shock absorber assembly upper nut =~ “s_ M10 40 4.0 29
Drive chain case bolt "'*ic,;?% M6 7 0.7 5.1
Drive chain guard bolt ) M6 7 0.7 5.1
' Locknut (chain puller adjusting bolt) 4. M8 16 | 16 | 12
ﬁ”-‘-ypper bracket pinch bolt ﬁ/""'@ME 26 26 %, 19
Stéering stem nut S*‘-‘;,/{ M28 115 | 115 S“B,,’;.
Handlebar pinch bolt )//"/-2; Ma 32 3.2 23)’”
Handlebar bolt % M6 7 | 07 | 51
Lower bracket ring nut Q""f.,,/ M30 See TIP.
Lower bracket pinch bolt K “ Ms 23 2.3 17
Damper rod assembly 7 M34 40 | 40 | 29
Front fork cap bolt (YZFR1F/YZFR1FC) &*'i*-/} M46 23 2.3 17
| Front fork cap bolt (YZFR1MF/YZFR1MFC) 'r"/rr% M47 20 2.0 14
'“/.._Erake master cylinder resemlr cap stopper screw ’) M4 1.2 0.12 ¢ 0.87
F?qnt brake hose union bolt ”"",-..) w10 32 | 32 ””‘23
Front brake hose holder bolt ™, M6 6 0.6 4”.”3,)f
Front brake master cylinder holder lf:fzﬂ,t M6 16 1.6 12
Front fender bolt Y, M6 6 | 06 | 43
Handlebar end grip bolt %, M6 3.8 038 | 28
Front brake hose joint bracket bolt S M6 7 07 | 5.1
Coolant reservoir bolt “?"iﬁ.,:ﬂ_ M6 7 0.7 5.1
.,-%
% %
/.__% | %, 30 /,._% | %,
Ak Ak



R ,_ ,._._)//% R ,_ ,._._)//%
“"% N f')”% N
9, P
?%”4, < Part to be tightened Thread size .'wﬁghtexhk;tﬂrq;im
Windshield assémbly bolt M5 40, | 040 | 29
Rearview mirror nut & M6 7 :'I'-_H 0.7 51
Front upper body bc:lt M5 4.0 5"49 2.9
Front panel bolt (left) » M5 30 | 030% 22
-, Front panel bolt (right) (‘{%_ . M5 35 | 035 |%25
Side cover bracket bolt (left, Icng’hy PM}E 7 0.7 5')?%:
Sldéaawer bracket bolt (left, short) M@»/,I)f 7 0.7 51
Side co@gr bracket bolt (right, long) M6 .| 7 0.7 5.1
Side caver’b,tacket bolt (right, short) M6 '%,?? 0.7 5.1
Side cover bofﬁleﬁ} M6 7 | 07 | 51
Side cover bolt {I’ng_ﬂ!} M6 7 %) 07 | 51
ECUcoverbolt % M5 38 | 038 | 28
Front muffler protector bot (left) M6 7 0.7, 5.1
_ Front muffler protector stay b&lt (left) M6 7 07 %,5.1
“Front muffler protector bolt {rigﬁf})@ ""‘%M_a 7 0.7 é*@@
Frdf‘r% muffler protector stay bolt (right) Mﬁbf 7 0.7 517
DDcumﬁnt box bolt M5 /')"-’.;,/r 3.5 0.35 2.5
Front snde*e;.;-wlmg bracket (left) M6 ; e,@ 9 0.9 6.5
Front side cownng bracket (right) M6 ”'ﬂ?/ 0.9 6.5
Bottom cowling Etrlt (YZFR1F/YZFR1FC) M6 9 “s| 09 6.5
Front side cowling bﬁlt; {YZFFH MFYZFR1MFC) Mé 9 |- oQ 9 6.5
Inertial measurement unft bolt M4 2.0 G.%ﬂﬁ 1.4
Rider seat bolt . M6 7 | 079, 51
“Battery cover bolt “”--.-% 2, M6 7 0.7 “”5;/])
Fue-j tank cover bolt (left) %, Rﬂ@{ 5 0.5 3.6%,
Fuel FanJ( cover bolt (right) M5 %, 5 0.5 3.6
Fuel tank front cover bolt M5 % 40 | 040 | 29
Fuel tank frﬁﬁt cover side bolt (left) M5 /“"ﬂ,/rl 0.04 | 0.29
Fuel tank front Gover side bolt (right) M5 04 | 0.04 | 029
Rear side cover bolt. {ef M6 9 |09 | 65
Rear side cover bolt {rlg}}t] M6& 9 '6%__ 6.5
Taillight bracket bolt . M6 7 | 07™% 51
= Rear mudguard bolt 2, ., M6 7 07 | 751
Mhier stay set screw q’%:, M5 15 | 015 | 1 /‘i’@,
Fuef*pymp bracket bolt ' M5%, | 40 | 040 | 29
Brake pﬁaﬁ joint bolt (ABS) M6 5| 7 0.7 5.1
Fuel tank n"rnyntlng bolt (left/right) M6& %, ;ﬁ 0.6 4.3
Fuel tank and r‘aar fuel tank bracket bolt MG g ¢ 0.7 5.1
Fuel tank upper cwer and fuel tank nut (rear) M6 4.0 ° 040 | 29
Fuel tank upper ccver?am fuel tank bolt (front) Mé 4.0 Ei*z@_ﬂ 2.9
g)@ "'r;)/ﬁ/
Q{'}y Q{':'-/_
%, ,_%G‘ 31 %, ,_..%G‘




‘5,
>
T (]

&

1. First, tighten the lower bracket ring
torque wrench, then loosen the ring nut ‘gcompletely.
2. Hetlghtenil:ge lower bracket ring nut 14 Nﬁ%{‘l 4 m-kgf, 10 ft-bf).

‘93

&

y -

@

%)/”b// b, *.')%//
9, P
F'(arlqtj be tightened Thread size Nxmzlr&fwmﬁm
Seat lock bracket bolt 7, M6 7 0 ?(, 5.1
Front wheel axle nut 7 M24 115 | 115 1. 83
Rear wheel axle nut ‘?‘fﬁ% M24 190 | 19 ??F@%
Front brake caliper bolt e, M10 35 3.5 25|
Rear brake caliper bolt (front side) c‘{'?al_:_ Mi2 . 27 2.7 20
Rear brake, ::aliper pin bolt (rear side) ')%? M8 4, 12 1.2 8.7
Front brake disc bolt M6 47 1.7 | 12
Rear brake disc holt M8 30¢, 30 22
Front speed sensar’mh M5 8 QG 8 5.8
Rear wheel sprocket S@’Eﬁ-lﬁd{lng nut M10 100 fﬂ 72
Eleed screw (caliper) front* M8 5 0.5 “ . 36
Front wheel axle pinch bolt M8 21 | 2. "*?qug
Rider footrest bolt {right) %, M8 30 3.0 22%,
Passenger footrest bolt /<«<.;c/ M8 28 2.8 20
Rear bré’&g.- master cylinder bolt .-:.-)% M6 C"%{ 13 1.3 9.4
Rear brake hose union bolt > M0 |82 3.2 23
Rear brake hnﬁl&-hﬁlder bolt Ma ff/—-’%/ 0.7 5.1
Sidestand bracket bolt M10 63 ¢, .63 | 46
Battery box bolt ?f@/ M6 7 &J 5.1
Rear mudguard bolt ~ “s M5 3.8 DEé’ 28
TIP Y "‘?"5’%
Lower bracket ring nut ‘Oﬁ; % %

nqt to approximately 52 Nm (5. 2 m-kgf, 38 ft:Ibf) by using the@f

::
&

TIP e

c:
=
"

%

"

Lower bracket pmch ‘@It
Tighten each bolt to 23 ﬁﬂ';l (2.3 m-kgf, 17 ft-Ibf) in the order pinch bolt (1) — pinch b-:zli; {2} —+ pinch

bolt (1) — pinch bolt (2). ¢

&)

5

/

'l.':"

o

o

&
5
T

]
'ﬂ.l

‘5,
i
(]

)f/\, 3
e,



x 3 ¥ .
&, i s _
‘o %, k, Oy

/Q;-// : //{9//
TP __ " b,
Front whe‘é&axle pinch bolt %,

1. Insert the front wheel axle from the right side and tighten it with the flahge bolt from the left side
to 115 Nm (11:5 m-kgf, 83 ft.Ibf).

2. In the order from the pinch bolt (2) — pinch bolt (1) — pinch bolt (2), tlghteri ga-:h bolt to 21 Nm
(2.1 m-kgf, 15 ft. Ibf‘,ﬁwlthnut performing temporary tightening.

3. Check that the end f‘aﬂ@ of the axle head and the end face of the fork side are ffuap-mcunted If
they are out of allgnmeﬁgﬁ make sure to fit them by addlng the external force by ha?g or with a

o, plastic hammer, etc.

"% If the end face of the axle is ﬁq; parallel to the end face dtethe fork, align them so that c:rfe(pmnt
ﬁﬁ the axle circumference is positioned on the end face of th@mgork
At ’ﬂ:tp stage, it can be accepted if the end face of the axle becﬂ@es partially concave to the end
face -:.ﬁilhe fork.

4. In the ofder from the pinch bolt (4) — pinch bolt (3) — pinch bolt {4f,<,t|ghten each bolt to 21 Nm
(2.1 m-kgf, @,5 ft-Ibf) without performing temporary tightening. ff













